

Certificate of Test and Examination

Customer

Certificate Number Q0735218-4
Date 27-Sep-18
Sales Order Number 00559161
Order Number 25055
Date 31-Aug-18
Customer Number 1463

Part Number : 40137
Description : 10 HERC-ALLOY 800 CHAIN BULK
Quantity : 227 M
Proof Load : 78.5kN
Break Load : 126kN
Elongation (%) : 17
Declaration Of ⁽³⁾ Compliance : AS 2321 (GRADE T/80)
Identification ⁽⁴⁾ : JI681

100% PROOF TESTED
WLL 3.2t
MADE IN AUSTRALIA

Notes:

1. Test Certificates issued by KITO PWB, are valid only in respect of products in the condition in which they leave the company's premises, and should not be reproduced except in full.
2. Tests are conducted in accordance with KITO PWB Standard Operating Procedures.
3. Declaration Of Compliance denotes the applicable document which nominates the relevant minimum Elongation, Proof Load and Break Load.
4. Identification is either a Lot, Batch, Serial, or Work Order Number as applicable to the goods described.

AUTHORISED SIGNATURE

Name Of Signatory



S.SIPAHIOGLU